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VIPRA CONSULTANTS
CONSULTING STRUCTURAL ENGINEERS

0069.

B-37, 7th Floor, ‘A’ Wing, Chadha Premises Co-op. Soc. Ltd., Tely Gully Crf)ss Lane, Andheri (E), Mumbai - 40
Email: vipraconsultants@yahoo.co.in

02-02-2024

The Secretary,

JAT CHAMBERS CO-OPERATIVE PREMISES SOCIETY Ltd.
PLOT NO. 357,

Dayaldas Road,

Vile Parle (East),

Mumbai-400057
Sub: - STRUCTURAL AUDIT OF YOUR BUILDING.

Respected Sir,

At the outset itself we would like to thank you for selecting our organization for
appointment as structural consultant to carry out a structural audit of your
society building.

We are happy to submit herewith our report of the STRUCTURAL AUDIT
carried out by our team, to examine the present condition and the balance life of
your building. Please note that we are submitting a detailed report with the
expected cost estimate to rectify the flaws noted by us in the report.

The gist of the STRUCTURAL AUDIT is as follows:

CONSIDERING ALL THE OBSERVATIONS MADE IN THE SURVEY REPORT,
WE CAN SAY THAT THE OVERALL CONDITION OF THE BUILDING IS NOT
SATISFACTORY. THE BUILDING SHOWS DAMAGES AND CRACKS. THE
STRUCTURAL MEMBERS LIKE COLUMNS, BEAMS & SLABS, SHOW
DAMAGES. ANY DELAY MAY FURTHER WORSON THE CONDITION OF THE
BUILDING. THE STRUCTURAL CONDITION OF THE BUILDING IS SO BAD
THAT IT IS BETTER TO DEMOLISH THE BUILDING AND RECONSTRUCT IT.

NOTE:

1- INSPECTION OF FOUNDATION AND SEISMIC ASSESSMENT ARE
BEYOND THE SCOPE OF THE STRUCTURAL AUDIT.

IT IS MENDATORY FOR THE OWNERS / TENANTS TO GO FOR REPAIR
WORKS AND THE DEFECTS POINTED OUT BY US ARE ATTENDED TO
UNDER OUR TECHNICAL GUIDANCE AND SUPERVISION, WITHIN SIX
MONTHS FROM THE DATE OF SUBMISSION OF THE SURVEY REPORT AND
PROVIDED THAT THERE IS NO FORCE MAJEURE AFFECTING THE
STRUCTURE.

Force Majeure shall mean any circumstances beyond the reasonable control of
the consultant / society, which prevent or impede the performance of the




ngposed repair work, including, but not limited to any of the matters listed
elow;

War Or Hostility

Riot or Civil commotion or any such national emergency

Earthquake, Flood, Tempest, Lightning, or any other such natural disaster.
Accident, Fire Or Explosion on the site, not caused by the negligence of
the society members.

Law or Order of any Government or Government department, which
impedes or delays the work

vV VVVYVY

A mere shortage of materials, utilities or labour shall not constitute Force
Majeure, unless such circumstances are created due to any of the above Force
Majeure.

If such a Force Majeure comes into operation and thereby delays or prohibits the
society from enforcing specific performance of this survey report, then the
society shall give a written intimation to the consultant, giving details of the
circumstances constituting the Force Majeure, provided such an intimation is
given within 7 days from the operation of the Force Majeure.

M/s. VIPRA CONSULTANTS disclaim any responsibility or liability of the

findings, if the society chooses not to get the structure repaired or rehabilitated
under our technical quidance and supervision, within 6 months from the date

of submission of the survey report.

M/s. VIPRA CONSULTANTS disclaim any responsibility or liability of the
findings, if the society or any of its members chooses to knowingly or
unknowinaly change the loading pattern of the structure or to alter and/ or
amend the existing structure without our knowledge or consent given in writing.

M/s. VIPRA CONSULTANTS Undertake not to disclose or reveal any technical

information collected during investigation or brought to our notice during the
course of investigation, without the explicit written approval of the society,
rovided such information or observation is not directly or indirectl

related to the structural stability of the building.

All the remedial measurers suggested for structural strengthening are

absolutely essential. Structural rehabilitation needs to be done in spite of
economic constraints. The other works can be subject to budgetary constraints.

The time lag between the survey report and the actual repairing can
lead to enhanced propagation of failures, and thereby enhancement of

the budget.




Finally, the overall responsibility of VIPRA CONS .LTANTS is restricted to
technical advice and monitoring of the actual work carried out by the contractor.

All the legal procedural matters and the execution at site will be the
responsibility of the user of this report, in case the same is not executed under
our supervision.

Thanking you and assuring you of our best services at all times.

Yours sincerely
For VIPRA CONSU LTANTS

VIVEK U. HATODE
(STR/H/11)
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BRIEF SUMMARY é

JAY CHAMBERS CO-OPERATIVE PREMISES SOCIETY Ltd., situated on PLOT
NO. 357, TPS NO. V, Dayaldas Road, Vile Parle (East), Mumbai-400057.
proposed to have their  building’s structure audited & requested VIPRA
CONSULTANTS. to survey the building, with a view to assess the condition of the

structure, and have a confirmed opinion. U &

JAY CHAMBERS CO-OPERATIVE PREMISES SOCIETY Ltd. Comprises of 1 RC
o105 >

framed building having two wings. The building is more than L&G years old. Our

survey team conducted an internal as well as external survey of the building. The

external walls are seen to be non-load bearing 6” thick masonry filler walls
plastered with sand faced plaster on the exterior and neeru finished plain cement
plaster on the interior. The internal partition walls are seen to be of 4” thick brick

masonry filer walls, finished plain cement plaster.

The survey was aimed at evaluating the general condition of the building with

special emphasis on the structural stability and the ways and means of repairing
the same along with the estimated costs thereof.

The building was visited and inspection carried out for:

A] STRUCTURAL DEFECTS & FAILURES OF COLUMN AND BEAMS.
B] SEEPAGE & LEAKAGE DEFECTS.

C] PLASTER DEFECTS.

D] PLUMBING DEFECTS & LEAKAGES.

Responsibility of VIPRA CONSULTANTS. is restricted to technical advice and

monitoring of the actual work carried out by the contractor.

All the legal procedural matters and the execution at site will be the responsibility

of the user of this report, in_case the job is not carried out under our

supervision within the next 6 months.




GENERAL INFORMATION OF BUILDING ]

1. Name of the building JAY CHAMBERS CO-OPERATIVE PREMISES

SOCIETY Ltd.

2. Address PLOT NO. 357, TPS NO. V, Dayaldas Road,
Vile Parle (East), Mumbai-400057

3. Date of inspection 27/01/2024

4. Year of construction Approx. 1990

5. Age , 34 YEARS

6. Mode of use a) Original use : COMMERCIAL

b) Present use  : COMMERCIAL

7. Type of building RCC framed structure.

8. No. of storey Ground + 3 upper floors

9. No of wings 2 wings‘

10. Shape Rectangular. 7
11. Plinth Level at 0.3m above existing ground level.

12. Repairs History 1. Crack filing and external plaster was done

aprrox. 4 years ago.

2. Crack filing was done on the IPS of the roof.




GENERAL INFORMATION OF SURROUNDINGS:

> History of water logging : Not known.
» Adjoining construction/excavation noticed : Not noticed.

> Level difference with adjoining plots :Not Significant level difference.

DIAGNOSIS

In any building-structure, damage to the structural members and others parts of .
building like external walls, partition walls, chajjas is primarily caused due to
water seeping in from the parts of the building structure at top like terrace,
coping on parapet wall, staircase top and through porous plaster or cracks in the
plaster. This water percolate in the structural and other RCC members and when
in contact with reinforcement steel causes oxidation reaction. The diameter of

the rods thereby increases and tries to throw the surrounding concrete away
thereby forming cracks in the concrete structure. Similarly, water also seeps in

through junctions of chajjas and walls due to failure of waterproofing system.

The continuous splash of rainwater affects the terrace-waterproofing top and
development of cracks starts. The cracks allow water inside and the structure
starts deteriorating. The corrosion of reinforcement results in the formation of
rust, which occupies a much larger volume than the steel from which it is
formed. This corrosion product exerts large internal pressure resulting in cracks

and spalling in concrete.

The formation of cracks in concrete further leads to quicker rate of corrosion,

due to ingress of moisture and air resulting in failure of structure in due course.




Quality of concrete, cover thickness of concrete over reinforcement and
condition of reinforcement are the major factors affecting the corrosion.

When the concrete cracks excessively during very early stage of its life.
Excessive air entrapment also produces low strength concrete,

The construction deficiencies or material deficiencies may also be the cause of
damage to the building structure.

The damage thus caused has to be repaired by appropriate methods and proper

schemes of repairs. In the following pages, we have given our observations and

inferences on the status of the building and the suitable methods of repairs are also
described in brief.

The causes of these structural defects can mainly be attributed to-

1.

Monsoon leakage from external walls.

Plumbing leakages.

Carbonation of concrete.

Corrosion of reinforcement.

Inadequate maintenance.

Proximity to surrounding drainage/ sewerage system.

Weathering effect of salty climate in Mumbai.

OBSERVATIONS AND RECOMMENDATIONS:
F AREA:

. The roof of the building is accessible from A wing. A M.S. staircase has been
installed on the top floor of the A wing to access the roof.

. Part terrace was covered with plastic sheets. On the other half, IPS was
observed. Crack filling was done on the IPS.

« A mobile tower was observed on the roof of the building.




Recommen ion :-

« The terrace is beyond repairs. There is no waterproofing existing on the roof

slab.

e Due to the presences of cracks on the roof slab, lots of leakages are

observed in the below units.

1. EXTERNAL COLUMNS, BEAMS, WALLS:

2.1: External inspection of the building shows that conditions of existing
columns and beams have develbped major Structural Cracks at some

places.

2.2: Separation cracks in beam and column junctions are seen at many

places.

2.3: Leakage and dampness is present in some of the external walls of the

building, which is evident from the peeling of the paint.

2.4 The walls along the West & South side of the buildings are more affected
as they are facing the general direction of monsoon rains and are hardly
protected from the rains. Due to such seepage of rainwater through these
cracks there is a possibility that the reinforcement may corrode forming
loose scales. Existing condition of external plaster is not
satisfactory. Major leakages & seepages have been found inside units

particularly in rainy season.

2.5 The chajjas at floors level have developed major structural cracks at some

places. Due to rusting of the bars the concrete area has given its way.

2.6 The external sand face plaster show hollowness (debonding from parent

surface) at few locations.

2.7 The existing paint system is seen to have fully out-lived its water repellant

property, by virtue of its age. Corrosion cracks are seen at few lq\yons




strongly indicating highly corroded reinforcement bars inside the

elements. Peeling of paint along with moss attack is also observed a

2.8 In general the existing external plaster of the building is showing
varieties of damages in the forms of plaster cracks, separation cracks,
hollowness in the plaster, external paint peel off, dried patches of fungus

growth etc.

3 STAIRCASE:

3.1: Structural cracks have developed on the waist slab of staircase. There is
possibility of collapse of the plaster of the waist slab as at some places plaster is
debonded with RCC waist slab.

3.2: The R.C pérdies have developed cracks at some places.

3.3 The R.C columns supporting the staircase have developed major structural

cracks at some places.
3.4: The Jali at mid landing level has also seen broken at many places.

3.5: The plaster of head room ceiling on the stair case has also debonded and given

its way exposing the reinforcement of the slab.
3:6: The marble treads on the staircase are found to be broken at many places.
4 PLUMBING LINES:

1- Almost all the water down take GI pipes and the CI drainage piped are

damaged.

7: . INTERNAL UNITS OBSERVATION:

The RCC members like columns, beams, slabs inside the flats are in seen with
major structural distresses. Vertical & horizontal cracks and de-bonding were

seen in the columns, beams and ceiling in some of the flats from inside .

In most of the units, the RCC members such as the beams, columns are
covered with wooden panels.




.

* Conclusion for N.D Test Results :

1. Rebound hammer test results obtained in the building, indicates that
average strength of concrete is 14.8 N/Sq.mm .

2. USPV test has been carried out with direct transmission as far as
possible for reliable test results. USPV test Results show average
velocity of pulse 1.59 Km/sec . This USPV value indicates doubtful

quality of in situ concrete in the building.

3. Compressive strength of concrete core test results shows that
maximum equivalent cube strength of in-situ concrete 18.1 N/Sg.mm
and Which is less than design strength of concrete (Minimum 25
N/Sq.mm)

4. Carbonation test shows that the structural members are apprx.
Carbonated up to 44 mm on average.

5. Overall Average Half Cell Potential value is -0.34V indicating Corrosion
activity is uncertain inside columns.

6. On Chemical Analysis of Harden Core, pH value came to be 7.6,
Chloride content is 0.17kg/m3 which is under permissible limit,
Sulphate content is 0.09% which is under permissible limit.

7. Maximum Clear Cover is of 68 mm over columns.

REMARKS:

The received test result indicates major structural damage and very
poor quality concrete of structural members.

According to our opinion, the cost of the repairs and rehabilitation of
the building is so high that it is advisable to demolish the building

and re-construct it.




CONCLUSION:

The structural audit of the JAY CHAMBERS CO-OPERATIVE PREMISES
SOCIETY Ltd., situated on PLOT NO. 357, TPS NO. V, Dayaldas Road, Vile
Parle (East), Mumbai-400057., was carried out by us in January ,2024. The
N.D tests were also carried out to ascertain the structural soundness of the
building.

THE CONCRETE QUALITY IS DOUBTFUL AND THE
REINFORCEMENT INSIDE IS HIGHLY CORRODED.

As per the physical inspection of the society building we found that:
1. The beams & columns of the building have developed structural

cracks.
2. The waist slabs of staircase have also developed structural cracks.
3. Major cracks and decayed plaster was observed on the external side.

VU

maintenance was also not done since last so many years. This

The building was occupied for more thangée years. Proper

lack of maintenance and not doing the structural repairs are
the main cause of deterioration of building.
In view of above, the existing building known as JAY CHAMBERS CO-
OPERATIVE PREMISES SOCIETY Ltd., situated on PLOT NO. 357, TPS NO. V,
Dayaldas Road, Vile Parle (East), Mumbai-400057is
1. Structurally unsafe & beyond repairs and needs to be
re-constructed.

2. Dangerous to human life.

Hence in our opinion, the building should be demolished and

reconstructed
VIVEK HATODE
REG NO.: STR/H/11.




'sade|d awos e ‘say

pasodxa 9335 g uwnjo) (q

ON 8503 3,uop smopuim g slooq (e
- uoneasasqo| o1
sade|d je uayouq Siaquiey / sauy| sujesq (ar
"sade|d je uayouq sjuiof g sadid e} umoqg Buiquiniq (i

"UoRIpUO) peq ul 3q 03 punoy sem Jayse|d [euiaXe ETT

Ja3se|d [eusaixg (i

‘asedeys
PUE seale uowwod ay3 uj pansasqo sem J33se|d papuogaq
‘uonIpuod peq uj aq 03 punoy sem Jaaseld ay3 ‘syiun swos uj

133se|d [eusayu] (i

jouonipuoy| g
¥202/10/L2 Siuejnsuo) Aq uonoadsug joaleq| g
ON Aue y1 suonesayy / suonippy (A
ON duiquind (a1
'auop sem 3uljy ydery duyoosdiazep / 3ooy (m
‘03e sieah ¢ ‘xoidde duop sem iajse|d [eusaixa pue Suiy yoeay siteday IAILVINIL (i
ON sileday |einyanng (i
ON 3unaydar uwnjo) (q
ON 3unsesau qeys (e
3sIm -1eaA auop sijeday jo AoisiH]| ¢/
2°D'Y S9A Jooy (In
DD S9A suwnj|o) (A
*D°D°Y S9A sweag (Al
llEM dLg siiem (1
sqe|s 20y s100[4 (i1
S9A| uonepunod (1
"3pIq Sunsixa jo uondNAsuo) jo spon| g
TVIDYINNOD uswpedaq sasn| g
SUV3IA vE uondNAsuo) Jo Jeap|
€+Y4D As1035 jo o €
LS000p-lequiniy Piem /oN ‘s 1) Z
“(3se3) aseq 3)1A ‘peOy sepleAeq ‘A "ON Sd1 ‘/SE "ON 107d
P31 AL3IDOS S3SINIYd ANILVHIdO-0D SHIFINVHD AV 3uipjing jo awen| T

SLNVLINSNOD YYdIA

ueynsuo) jo sweN

[T

PNy |eanpnizs

Palgng

18, VINHO404d




wwgg

159} 4233W J3A0) (3

o4 WNWIXE :}wl| d|qissiwiad|60°0 sajeydins
€w/3) §'0 WNWIXeA] :Jwi| 3|qissiwiad |LT'0 sapuojyd

TT 03 §°9 W] 3|qissiwiiad|9°L Hd

sisAjeuy [eatway) (3

wuwbs/N T°8T 1591 340) (@

332.10u0) Suipjing Jo 33e ay3 jo JeahA [ wwt wwyy 153 yidaq uoneuoqJe) (p

u1eaduN si AJIAIII. UOISSOLI0) | PE'0-

159 |eljualod |93 j|eH Au

(8ae) ww bs/ N8'VT 1591 JawweH punoqay (q
Inagnop st Ajijenb a3a1ou0)| 23S /wy 6S°T 1s3) A3dojan as|nd siuosenjn (e LAN
apo) S| Jad se saduey sSulpul4} SUOIIBAIBS(O / 31NJONJIS UO N0 pPallied 1s3] | 1T
*auop sem sdi Ajuo Suiyooidiaem adena] (d
Q@3NY3SE0 SIOVIVIT ‘dIOVIAVA S131101 3HL 40 INOS $}20iq s33jtol (0
paSewep eale awos seaJe uewwo) (u
padeweq seffey) (w
I'N aoeli9) je 3adeued (|
1IN suonIpuod uwnjo) / 1HO (A
1IN yuepron (f
IIN| siiemyn (1
“ge|s 3SIEM pUE SUWN|0d 0} SAZeWEp [BIN3ONIIS 10le\ suonIpuod uwnjo) / eae asedxies (Y
S9A sageyeaq / sadedaas (3
saoe|d awos je SIA swieag;/ uwnjod ul syoetd Jofe (3
OoN SuiS3es / uonds|yaq (@
2dods jo Ino JUaWajRas uonepunod (p
“saoe|d Auew je sa A [usamiaq sded ul100]} UBAIUN JUBWIINAS (o
, W P — s o —y — s Py P o o i




Q3IHSITOW3a 39 O1

UOI1BAIBSQ) [BINID

ST

ON

uonIpuod
18213140 Ajawa.3xa uf 31n3an3s Jay1aym (ix

Q3HSITOW3a 3g ol

a|qeJiedas / paysijowap / pajedeA aq 03
spaau 3ujping 1ay1aym ‘sysewas oyyads (x

*ybs 18d/00S€ ‘sH

*34°bs /3503 uoildINIIsSuodas padaloid (xi

1502 3lo1d

*3'bs /1502 siedau paaloud (ma

ON

pouad 3j1| papuaix3
ui pasinbai sijedas jo Aduanbauy / sredas
J33J€ 3N32N43S JO 3)| uj Juawdueyug (A

NMOQ a311Nd 38 A1NOHS
11 ‘S¥IV43¥ ONOA3SE SI ONIATING 3HL IDNIS

ON

{UOIIBpU3WWOd3)
o1193ds s1 3eym -pasinbai sainseaw
Aj3jes aje1pawiwi JaY30 JAYIdYM (1A

ON

uanid ASojopoyiaw
/ uejd 3uiddoud sy os j1 Suiddosd
9jeIpawwi sa1inbas 34n3anus JaYIaym (A

3719ViIVd3d ANOA3g

sijedau jo ASojopoyia|Al / ainieN (Al

ON

sijedai jo asunod Suunp Adnado
0} Pamoj|e 3q UBd 31NINIS JAYIBYM (11

319vdIVd3Y¥ ANOA3d

OoN

awel}
awn s 'g saiedal [eanyonays Jofow / saedas
aA13eIuUR) sauinbas aunonuys sayaym (it

318VdIVd3d ANOA3d

ON

13433YM JO / 3|qEAI| SI 3JNINNS JIIYIYM (!

uoseay A3)|

Sjue3|NsSuo) JO suoisnpuo)

vi

ON

uoneasasqQ

Suiddougq (3

ON

papaau sijedas Supunp uolyendeay [ented (p

ON

Bunsed weag (a1

ON

padejdaa aq 03 JaA03 DDy (it

ON

3unsedau qels (i

ON

Sunayrar uwnjo) (1

318VIvd3d ONOA3E

sajeday |eamPnng

318VIvVdid ANOA3E

J191se|d |euaxa (q

318VIVd3d ANOA3G

Suyooud 1a3ep (e

auop aq o3 sdiedaa jo uonduasaq jaug

€1

40 uondiasap Jnoqe mojaq uonded
yim sydesdojoyd g ue|d Suidde ssaaysia

49




‘IT/H/HU1S
SINVLINSNOD VYdIA
Joypny |eindnis

Ajuo siiedal spaau ‘UoiIAG ON €
siiedas [e1n3anJ3s JofewAjuo uoidiAe oN a-0
siiedad |ean3onays Jofew
Suuinbai puy “siiedas [ean3ana3s Jofew Sutinbal V-0
uonjowsp jerysed J0 / pue pajendend aq oL
Aj21e1paWuL] UOI}I|OWP P3jeNdeAd 3q 0L %) S3A
uoISN[203 |eulj sio)pny Aio3a31e) sSp|g jo uonedyisse|d| 9t

20\
%
Z




Format No, RAIO/NDT Rev. No, 02

ARC Infinity Lab Private Limited

Client Name
M/s. Vipra Consultants

Office Address : B-37, A Wing, 7th Floor, Chadha Premises CSL, Tely Guly Cross lane, Andheri
(East), Mumbai- 400 069.

Project Address :

Jay Chambers Co-Operative Premises Society Ltd.
Plot No. 357, TPS No. V, Dayaldas Road, Vile Parle (East), Mumbai- 400057.

JOB No. v ARC/23-24/4603 Report Issue Date ¢ 31-01-2024
Report No, © R-4603 _. Letter Date 1 27-01-2024
Structure Usage . Residential Structure Type ¢ RCC
Structure Age ¢ 35+ Year's Structure Storey ; G+3
Test Report Verified By Sandesh Palav
Test Report Authorised By Raj Vaja

TEST CONDUCTED
Ultrasonic Pulse Velocity : 5 Brick -

Rebound Hammer
Half-cell Potential
Carbonation Depth

Cover Meter ; 1

Cement - Agg. Ratio

Dye Penetration Test ! -

Concrete Chemical Ultrasonic Gauge Thickness : -

Moisture Content

—f— I N

Concrete Core Comp.

Shop No. 1, Ramani Compound, Anand Nagar Link Road, Near Infant Jesus School, Dahisar (East), Mumbai- 400 068..
Mobile No. 9699299955 / 9892384432 || Email ID : arcinfintylab@gmail.com || Website : Arcinfinitylab.com




({(©® ARC INFINITY LAB PRIVATE LIMITED

) TEST REPORT
' gl;:l:NT NAME : Vipra Consultants
1C
) E ADDRESS : B-37, A Wing, 7th Floor, Chadha Premises CSL, Tely Guly Cross lane, Andheri (East), Mumbai- 400 069.
BUILDING NAME :
) SITE -
X ADDRESS ¢ Plot No, 357, TPS No. V, Dayaldas Road, Vile Parle (East), Mumbal- 400057.
SAM
mscm‘a TESTED AT : ONSITE ULR NO. : 7C118832400001123F
&b AGUINE ¢ Non-destructive JOB No. : ARC/23-24/4603
h TS up : Building Materials - Reinforced Concrete Structures TEST REPORT NO. : R-4603/01
T METHOD 1S 516 ( Part5/Section1 ) : 2018 (Amd. No.1, 2019) LETTER DATE : 27-01-2024
QUANTITY : 5 Points DATES OF TESTING : 27-01-2024 To 27-01-2024
) SR.NO.OFINSTRUMENT : UPV-01 TEST REPORT DATE @ 31-01-2024
‘ TEMP. OF SURFACE 1 30°C
' TEST RESULT OF ULTRASONIC PULSE VELOCITY
i Sr. No. Location Member Member ID| Surface Probing Actual Velocity Corr. Velocity | Concrete Quality
Condition Method (Km/sec) (Km/sec) !
’) 1 |A & B Wing, Ground Floor Column c-1* Dry Indirect 1.61 1.61 Doubtful
) 2 |B Wing, Ground Floor Column c-2* Dry Indirect 1.43 1.43 Doubtful
)
) 3 |B Wing, Ground Floor Column c-3* Dry Indirect 1.52 1.52 Doubtful
) 4 |A & B Wing, Ground Floor Column c-4* Dry Indirect 1.34 1.34 Doubtful
)
) 5 |A Wing, Ground Floor Column c-5* Dry Indirect 2.03 2.03 Doubtful
»
’ USPV RESULT SUMMARY FOR CONRETE < M25 Remarks :
PULSE CONCRETE T As per IS 516 ( Part5/Sectiont ) : 2018 Clause No. 2.4.3.2.5, surface probing in general gives
’ VE:;O?TV QUALITY NO. OF RESULT “VER“S: VALUE 2“,’:::;: lower pulse velocity than in case of cross probing and depending on number of parameters and
" {kmis) GRADING {kmis) i the pulse velocity may be increased by 0.5 km/Sec for value 2 3.0 km/sec.
» As per IS 516 ( Parts/Sectiont ) : 2018 Clause No. 2.4.3.1 Annex B B-1.1, The Pulse Velocity of
Above 4.5 Excellent 0 - saturated concrete may be up to 5% higher than that of similar dry concrete. In general, drying of
' concrete may result in somewhat lower pulse velocity.
» As per IS 516 ( Part5/Section1 ) 2018 Table 1, For the concrete grade > M25, Pulse Velocity,
365-45 Good 0 - 1.59 km/s for "Good and Doubtful” is "3.75 - 4.5" and "Below 3.75" respectively.
) ' In case "Doubtful" quality it may be necessary to carry out further tests.
’ : As per IS 516 ( Part5/Section? ) : 2018 Clause No. 2.4.1 Concrete surface shall be suitabllity
Below 3.5 Doubtful 5 1,59 prepaired, any plaste.r or other coating shall be removed.
Member 1D with the * mark, represent the test conduted on plaster, as per client requirement
)
D NOTE :
1. Sample/s was/were not drawn by laboratory and Results pertain only to the sample tested.

1. The Report is based on site condition made available at the time of testing.
' I1I. Report shall not be reproduced except in full without approval of ARC infinity lab & any correction to Report without authorization invalidates report.

)
) [
(Reviewed By) (Authorided By)
) Sandesh Palav RajWaja
TE TE
)
J ** END OF REPORT **
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TEST REPORT
) CLIENT NAME

: Vipra Consultants

OFFICE ADD . B-
. RESS : B-37, A Wing, 7th Floor, Chadha Premises CSL, Tely Guly Cross lane, Andherl (East), Mumbal- 400 069,
) BUILDING NAME .

SITE AD .
& DRESS ¢ PlotNo.357, TPS No, V, Dayaldas Road, Vile Parle (East), Mumbal- 400057,
, SAMPLETESTEDAT  : ONSITE ULR NO. ; TC118832400001124F
s zlSClPLlNE ¢ Non-destructive JOB No. : ARC/23-24/4602
, ROUP : Bulilding Materials - Reinforced Concrete Structures TEST REPORTNO. : R-4603/02

TEST METHOD : 1S 516 ( Part5/Section4 ) : 2020 LETTER DATE : 27-01-2024
) QUANTITY : 5 Points DATES OF TESTING : 27-01-2024To 27-01-2024

SR.NO. OF INSTRUMENT : RH-01 TEST REPORT DAT) : 31-01-2024
'> TEST RESULT OF REBOUND HAMMER
_ |Sr- No.|Location Member Member ID | Surface | Direction of | Avg. Rebound Index | Comp. Strength, (N/mm’)
l\ Conditio| Rebound
p 1 [A & B Wing, Ground Floor Column c1 Dry Horizontal 20.3 Below 10.0
y 2 |B Wing, Ground Floor Column c-2 Dry Horizontal 20.0 Below 10.0
% - - -

3 |B Wing, Ground Floor Column c3 Dry Horizontal 20.0 Below 10.0

) 4 |A & B Wing, Ground Floor Column Cc-4 Dry Horizontal 24.7 14.0
;’ 5 |A Wing, Ground Floor Column c-5 Dry Horizontal 25.7 15.5
i) Remarks : Rebound Hammer Results Summary

As per IS 516 (Part 5 / Sec 4) Clause No 7.1.3, A wet condition will give inderestimatation of the Strength, No. of Result Average Comp. Strength,
) strength of concrete calibrated under dry conditions. In structural Conerete, this can be about 20% N/mmz N/mm?
) llower than in an equivalent dry concrete.
) As Per1S516 (Part5 / Sec 4) Clause No 8.1, The Probable accuracy of prediction of concrete Below 10.0 3 =
7 Istrength in a structure by the Rebound hammer s £ 25 percent. B, == i
'\ As per IS 516 (Part 5 / Sec 4) Clause No 7.1.4, Carbonated Concrete givesan overestimate of 10,0 2 14.8

strength which in extreme cases can be up to 50 percent. 2% ) i
'> NOTE : , # .
; 1. Sample/s was/were not drawn by laboratory and Results pertain only to the sample tested.
) I1. The Report is based on site condition made available at the time of testing.
' [11. Report shall not be reproduced except in full without approval of ARC infinity lab & any correction to Report without authorization invalidates
b} report.
)
_’) (Reviewed By) (Authorisgd By)

Sandesh Palav Raj {@ia
) TE il
)
** END OF REPORT **
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7)) CLIENT NAME ¢ Vipra Consultants
o. OFFICE ADDRESS ¢ B-37, A Wing, 7th Floor, Chadha Premises csL, Tely Guly Cross lane, Andher| (East), Mumbal- 400 069.
") BUILDING NAME : :
%)\ SITE ADDRESS : Plot No. 357, TPS No. V, Dayaldas Road, Vile Parle (East), Mumbal- 400057,
SAMPLE TESTED AT . ON SITE ULR NO. . TC118832400001125F
g\ DISCIPLINE ¢ Non-destructive JOB No. : ARC/23-24/4603
GROUP : Building Materials - Reinforced Concrete Structures TEST REPORT NO. . R-4603/03
W TESTMETHOD . 1S 516 Part 5, Sec 2 LETTER DATE . 27-01-2024
QUANTITY . 2 Points DATES OF TESTING @ 27-01-2024To 27-01-2024
P SR.NO.OFINSTRUMENT : HCP-01 TEST REPORT DATE  : 31-01-2024
TEMP. OF SURFACE 1 30°C
Q\ TEST RESULT OF HALF-CELL POTENTIAL
w Sr. No.|Location Member Member ID | Electrode Cell Pre-wetting Method Half Cell Potential Value (-V)
NG -0.31
': 1 |B Wing, Ground Floor Column c-2 Cu/CuSO, By Spraying
' 2 |A Wing, Ground Floor Column c-6 Cu/CuSO4 By Spraying A36
") REMARKS : Probability of corrosion according to IS 516 Part 5 Sec 2, Table 1
Sr. No. Corrosion Probability Half-cell potential No. of Points Avg. Potential |Overall Average
) reading, Cu/CuSO, Value (-V) Potential Value
1 Tow (there is a greater than 90 percent probability that no reinforcing 5-02V i 0 »
steel corrosion is occurring in that area at the time of measurement) )
2 Corrosion activity of the remfo.rcmg steel in that -0.2Vto- 035V 1 .0.31
area is uncertain ¢ -0.34
3 High (there. is a. greater.tha-n 90 percent probability that rejnforcing steel <-035V 1 -0.36
corrosion is occurring in that area at the time of measurement)
4 Severe corrosion 2! <-0.5V 0 -
NOTE :

1. Sample/s was/were not drawn by laboratory and Reisuits pertain only to the sample tested.

II. The Report is based on site condition made available at the time of testing.
I11. Report shall not be reproduced except in full without approval of ARC infinity lab & any correction to Report without auth

report.

orization invalidates
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% FormatNo: ARE’RND?M

TEST REPORT
)
)
/' CLIENT NAME ¢ Vipra Consultants ; i
OFFICE ADDRESS : B-37, A Wing, 7th Floor, Chadha Premises CSL, Tely Guly Cross lane, Andheri (East), Mumbai- 400 069.
) BUILDING NAME -
'\ SITE ADDRESS © Plot No. 357, TPS No. V, Dayaldas Road, Vile Parle (East), Mumbai- 400057.
" SAMPLE TESTED AT : ONSITE ULR NO. : TC118832400001126F
; -24/4603
) DISCIPLINE . Non-destructive iy ' ARC/;: 34/
GROUP : Building Materials - Reinforced Concrete Structures TEST REPORT NO. : R-4603/
TEST METHOD : 1S516 Part 5, Section 3: 2021 SETERDAT e
QUANTITY .2 7 Polhies DATES OF TESTING . 27-01-2024 To 27-01-2024
SR.NO. OF INSTRUMENT : CAR-01 e e
TEST REPORT HARDEN CONCRETE CARBONATION DEPTH
Sr. No.|Location Member | Member ID Age of Structure Type & Size of Specimen Used Avg. Carbonated
DePth; mm
N S ————— ol G 35+ Year's In Situ Drilling Holes 42
2 |AWing, Ground Floor Column C-6 35+ Year's In Situ Drilling Holes 46
Compostion of Indicator Solution :Solution of phenolphthalein indicator normally 1g phenolphthalein is Over All Average Carbonated 44
dissolved in 70ml ethyl alchohol and diluted to 100ml with distilled water. Depth, mm
NOTE :

1. Sample/s was/were not drawn by laboratory and Results pertain only to the sample tested.

II. The Report is based on site condition made available at the time of testing.

I11. Report shall not be reproduced except in full without approval of ARC infinity lab & any correction to Report without authorization invalidates
report. §

(Reviewed By) (Authorised|By)
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') TEST REPORT
) CLIEN
OFFlcz:Sg:ES ¢ Vipra Consultants
S . B-
_a‘ BUILDING NAME ¢ B-37, A Wing, 7th Floor, Chadha Premises CSL, Tely Guly Cross lane, Andheri (East), Mumbai- 400 069.
SITE ADDRESS , -
’ : Plot No. 357, TPS No. V, Dayaldas Road, Vile Parle (East), Mumbai- 400057.
'~ SAMPLE TEST)
byl ED AT ¢ IN LABORATORY ULRNO. : TC118832400001127F
’ GROUP ¢ Mechanical JOB No. : ARC/23-24/4603
TEST METHOD ¢ Building Materials - Reinforced Concrete Structures TEST REPORT NO. : R-4603/06
, QUANTITY + 1S:516 (Part4):2018 LETTER DATE . 27-01-2024
SR. NO. OF INSTR i 1Nos. DATES OF TESTING  : 31-01-2024 To 31-01-2024
’ . UMENT : CTM-01 TEST REPORT DATE : 31-01-2024
CONCRETRE CORE COMPRESSIVE STRENGTH
Sr No.
’ Specimen Location & ID | Member | Date of [ Age of | Core Core Dia | Core Cross Max. Actual | Correction | Corrected | Equiva lent
Mark Casting | Speci |Height (h)| (d) (mm) | Wt. (Kg) | sectional | Load Comp. Factor for Comp. Cube Comp.
men (mm) * Area, (KN) | Strength | (h/d) ratio $ Strength Strength
(Days) * mm? (N/mm2) (N/mm2) # | (N/mm2)!
1 A Wing, Ground Floor, C-6 | Column | NA NA | 126.08 | 6812 | 1.041 | 3645.0 51 13.93 0.984 14.52 18.1
Remarks Acceptance Criteria as per IS: 456 - 2000 (Reaff: 2016) Clause N0 17.4.3 :
p—
Core density after trimming and capping of specimen Concrete in the member represented by a core test shall be considered acceptable
# _|Corrected Comp. Strength - After Diameter Factor and h/d Ratio Factor if the average equivalent cube strength of the cores is equal to at least 85% of the
$ |For h/d ratio correction factors are as per IS : 516 (Part 4) : 2018 cube strength of the grade of concrete specified for the corresponding age and no
| |Equivalent cube compressive strength = 1.25 x corrected cylinder compressive individual core has a strength less than 75% .
strength as per clause 8.4.2 of IS : 516 (Part 4) : 2018
NOTE:

1. Sample/s was/were not drawn by laboratory and Results pertain only to the sample tested.
II. The Report is based on site condition made available at the time of testing.

111. Report shall not be reproduced except in full without approval of ARC infinity lab & any correction to Report without authorization invalidates report.
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CLIENT
. OFFICE :3::5 : Vipra Consultants
) SS
1 B-37, A Wing, 7t g =
' BUILDING NAME ng, 7th Floor, Chadha Premises CSL, Tely Guly Cross lane, Andheri (East), Mumbal- 400 069.
) SITE ADDR : n
J ESS : Plot No. 357, TPS No. V, Dayaldas Road, Vile Parle (East), Mumbai- 400057.
SAMPLE
] o TESTED AT . ON SITE ULR NO. : TC118832400001128F
GROUPLINE . Non-destructive JOB No. : ARC/23-24/4603
. TS : Building Materials - Reinforced Concrete Structures TEST REPORT NO. : R-4603/07
QUAN ETHOD . BS 1881 (Part 201) LETTER DATE : 27-01-2024
% - TITY . 1 Nos DATES OF TESTING ; 27-01-2024 To 27-01-2024
.NO.OF INSTRUMENT . CM-01 TEST REPORT DATE : 31-01-2024
’ TEST REPORT OF COVER METER TEST

Sr. No. Location Member Member ID Dimension of Member, (mm) Max. Clear Cover, (mm)
1 |A Wing, Ground Floor Column c-7* 490 x 280 68
Remarks:

* - Member ID with this mark represent the Max Clear Cover measured with plaster.

NOTE :
I. Sample/s was/were not drawn by laboratory and Results pertain only to the sample tested.
I1. The Report is based on site condition made available at the time of testing.
111. Report shall not be reproduced except in full without approval of ARC infinity lab & any correction to
report.

Report without authorization invalidates

hor‘l}d By)
Raj Vaja
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(Reviewed By)
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) Format No: ARC/RCHEM/01 Rev No : 00
'\ TESTREPORT
’ . CLIENT NAME ¢ Vipra Consultants
' OFFICE ADDRESS : B-37, A Wing, 7th Floor, Chadha Premises CSL, Tely Guly Cross lane, Andherl (East), Mumbai- 400 069,
P BUILDING NAME © lay Chambers Co-Operative Premises Soclety Ltd
SITE ADDRESS © Plot No. 357, TPS No. V, Dayaldas Road, Vile Parle (East), Mumbai- 400057.
SAMPLE TESTED AT . IN LABORATORY
DISCIPLINE . Chemical JOB No. © ARC/23-24/4603
GROUP . Building Materials- Reinforced Concrete Structure TEST REPORT NO. ‘' R-4603/05
TEST METHOD ;182720 Part 26: 1987, IS 14959 Part 2: 2001, 154032 : 1985 LETTER DATE © 27-01-2024
QUANTITY . 1Points DATES OF TESTING  : 30.01-2024 To 30-01-2024

TEST REPORT DATE : 31-01-2024
TEST REPORT OF HARDEN CONCRETE CHEMICAL

Sr. No. Location Member| ID Mark Dilution pH Value | Chloride as Cl, % Sulphates as
S04 %
1 |AWing, Ground Floor Column c-6 30 gm of Sample dilutedin |, ¢, 0.170 0.09
200 ml DW

Remarks : Permissible Limits As Per IS- 456-2000 (RA 2011)

Sr. No. Test Parameter Permessible Limit as per IS 456 Average Value
\ 1 pH Value - 7.60
2 Chloride Content, % PCC3 kg/m3 & for RCC 0.5 kg/m3 0.17
l 3 Sulphates Content, % F : Maximum 4 %. 0.09

NOTE:
1. Sample/s was/were not drawn by laboratory and Results pertain only to the sample tested.
I1. The Report is based on site condition made available at the time of testing.
I11. Report shall not be reproduced except in full without:approval of ARC infinity lab & any correction to Report without authorization
invalidates report. 8
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PHOTOGRAPHIC REFERENCES

JAY CHAMBERS CO-OP PREMISES SOC.Ltd., VILE PARLE (E)
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» STRUCTURAL DISTRESSES IN STAIRCASE AREA.
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»> PLUMBING JUNCTIONS AND DUCTS




